NH25 WHEEL LOADER
SPARE PARTS BOOK



general assembly drawing




NO. PART NO. % NAME QUANTITY REMARK
I WL25-010000 THE R arm assembly f
7 WL25-020000 EREA front chassis assembly 1
3 WL25-060000 PRTEH mudguard assembly i
4 WL25-030000 i A, transmission assembly ?
5 WL25—-080000 BIALER contral system assemnbly W
6 WL25-070000 REZ4 hydraulic system i
7 WL25-050000 JEREE frame assembly f
8 WL25-040000 HHEE power system |
9 WL25-100000 BRHLA 18—safety roof driver f
10 WL25-090000 SR electric system I
1 WL25-130000 ¥4 bucket f




lifting  arm  assembly




NO. PART NO. £ % NAME QUANTITY REMARK
1 WL25-014000 HRRAE lever solder 1
2 WL25-010002 #HE] bushll 1
3 WL25-010007 8V pivot pin W 1
4 0B /TB94.2-1986 HgEA0 retainer ring 40 2
5 WL25-010005 % washer 2
6 WL25—-010003 H#HEI bushll 2
7 GB/T1152-2000 HAM10X1 oil cup 8
8 WL25-01100D THERAH lifting arm solder 1
9 WL25-01010D TR et o pivot pin 1
10 WL25-010400 By ot pivot pin IV solder 1
11 GB/T97-2000 #H10 washer 10 6
12 6B /T93-1987 ##0 washer 10 5
13 0B /T5781-2000 BN 10X20 balt 10X20 4
14 WL25—-013000 HritRA drawbar 1
15 WL25-010001 HE] bush I 2
16 WL25-010300 | bt pivot pin II solder I
17 GB,/T6170-2000 EHYR nut M3 4
18 GB/T93-1987 #E 8 washer 8 5
19 6B /T97-2000 48 8 washer 8 9
20 WL25-01001D R limit plate 2
21 GB,/T5781-2000 BRMBX25 bolt M8X25 5
22 WL25-010008 G| pivot pin Tl 2
23 GB/T5781-2000 BHM10x80 bolt M10X80 5
24 WL35-010008 HAF G pivol pin 1
25 WL35-010006 TR % Front Operating Arm Pin Shaft 4




NO.

PART NO.

% &

NAME QUANTITY REMARK
26 WL25-010009 HEN bushlV 2
27 WL35-014000 Bl AR insert frame 1
78 GB/T6170-1986 E810 nut M10 4




front chassis assembly
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NG. PART NO. £ % NAME QUANTITY REMARK
1 0B/T5781-2000 BEM10X20 bolt M10X20 3
2 GB/T93-1987 #H 10 washer 10 9
3 GB/T97-2000 #0810 washer 10 3
4 WL25-010600 et pivot pin solder f
5 GB/T1152-2000 M0 1 ol cup f
6 WL25-010100 TR AR 61 pivat pin 1
7 WL25-020006 IS bush 2
8 WL25-010500 F i a1 Rear Pin 2
9 WL25-0680001 HHRR right mudquard 1
10 GB/T5781-2000 BANBXD5 bolt MBX25 2
11 CB/T93-1987 #8 8 washer 8 2N
12 GB/T97-2000 $E 3 washer 8 16

13 GB/T6170-2000 #£EMB nut M8 15
14 6B /T5781-2000 EAMBX30 bolt M8X30 4
15 WL25-060002 mER intensify plate 2
16 WL25-060003 ¥ bracket plate 2
17 WL25-022000 HEEEAM front chassis frame solder 1
18 CB/T5781-2000 EZAM8Y20 bolt M8X20 3
19 WS50-103307 Wi bugle 1
20 GB/T5781-2000 ERVBY 40 bolt MBX40 4
21 WL25—-080100 HERREH right bracket f
27 GB /757832000 B2 M16X70 bolt M16X70 4
23 GB,/T97-2000 4816 washer 16 4




NO. PART NO. £ % NAME QUANTITY REMARK
24 GB/T93-1987 $E1A washer 16 4
25 0B,/ 16170-2000 24 M6 nut M16 4
26 WL25-023002 i quord  lid ?
27 0B/1894.2-86 #E50 retainer ring 50 2
28 WL25-020007 $E washer 3
29 GB,/1893.1-86 E75 ring 2
30 WL25-023003 bS] washer )
31 0B,/19163-2001 ¥ 4% CE50-D0-2RS bearing 3
32 WL25-023001 e hinge block 1
33 0B/T5781-2000 EEM10X25 bolt M10X25 6
34 WL25-020031 Bk plug 1
35 WL25-020001 RHHTHE sheath of shoft !
% WL25-020002 FEMT X plug 1
37 GB,/193-1987 £80 washer 20 1
38 GB,/170.1-2000 B A M20X40 screw M20X40 1
39 WL25-026001 B4 spring. pin 1
40 WL25-026000 AATHRA transport securing strip f
41 WL25-020024 fE TSR limit plate 1
49 WL25-020004 FEAnkE2s front steering hinge bolt 1
43 WL25-060004 FHERE left mudquard 1
44 6B/ T5781-2000(M8x35) EN8X35 ball M8X35 4
45 WL25-060200 VEE I left bracket 1




back chassis assembly

[t}




ND. PART NO. % NAME QUANTITY REMARK
1 GB/T5783-2000 ZENBX35 bolt M8X35 y)
2 GB/T97-2000 #8 8 washer 8 25
3 WL25-020005 AR EAR the plate use to press secondary cell 1
4 CB/T93-1987 8 8 washer 8 9
5 GB/T6170-2000 288 nut M8 4
6 CB/T5783-2000 RN BY25 bolt M8X25 8
7 WL25-020500 BEFAE silent black 4
8 CB/T6170-2000 B8 nut M8 8
9 GB/T5781-2000 BAMBX20 bolt M8X20 2
10 WL25-020100 WEREEAH oil line bearer 1
1 GB,/T5780—-2000 EAMBX70 bolt M8X70 2
12 WL25-020033 AR the plate use to press rubber hose 1
13 WL25-020300 % EA cable piate frame f
14 68,/T97-2000 #1810 washer 10 7
15 CB/T93-1987 #8110 washer 10 )
16 GB/T5783-2000 ZM\10%X20 bolt M10X20 2
17 WL25-021000 FEERIELS back chassis frame solder 1
18 WL25-020014 AL silent block 2
19 CB/T70.1-2000 s TR BRAIM 840 screw M8X30 4
20 GB/T1152-2000 BARMT0X1 oll cup f
21 CB/T825-1988 BREAMI2 flying rings bolt 2
20 (B/T6287-2002 # 17 washer 12 2
23 WL25-020600 RERAY back baffle solder 1
24 GB/T70.1-2000 BM12x90 bolt M12X90 ?
75 CB/T889.1-2000 HAEREI1 2 nut M12 2
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NO. PART NO. % NAME QUANTITY REMARK
26 WL35-020020 WK the plate use to measure 1
27 WL25-020008 B cover 1
28 GB/T5783-2000 ERNBX12 bolt M8X12 2
29 0B,/ T5783-2000 BA M16XT0 bolt M16X70 4
30 GB,/T97-2000 486 washer 16 4
3 GB/T93-1987 486 washer 16 4
32 GB/T6170-2000 B4 16 nut M16 4
33 WL25-020010 % spring 1
34 0B,/T889.1-2000 B4R S nut M8 1
35 WL25—-020009 Hp A brake lever shaft 1
36 WL25-02040D Hap A brake lever frame 1
37 CR /T95-2000 #EO washer 20 1
38 CB/T894.1-1986 i E20 retainer ring 20 f
39 GB,/1889.1-2000 B4R 16 nut M8 4
40 GB,/T96-2000 #1812 washer 12 4
41 0B /T93-1986 £ ) washer 12 4
42 GB/T5783-2000 EBM1 235 bolt M12x35 4
43 WL25-020700 KEREL 1
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assembly

box
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NO. PART NO. 5 NAME QUANTITY REMARK
1 WL25-040015 WbFES WU—25X100 network patter fule filter WU-25X100 1
2 GB/T3452.1-1992 0HE 8Dx3.55 o—ring 80x3.55 2
3 WL25-027000 i SLEa R s fule tank flange 1
4 GB/T97-2000 48 8 washer 8 16
5 GB/T93-1987 48 8 washer 8 14
6 B /T5783-2000 BEMBX25 bolt M8X25 14
7 WL25-028000 Rt L A hydraulic tank flange ]
B WL25-070003 W BARES WU-100X4D ol box filter 1
9 6B/T822-2000 T BEAELE M5X15 screw M5X15 5
10 WL25-040016 B RS- TBRGA9S fuel level sensor TBRG493 f
1 WS50-020054 WA EST-2018 tank cop ST-2018 1
12 GB,/T5781-2000 E#MBX25 bolt M6X25 1
13 GB/T97-2000 #H 6 washer 6 4
14 WL25-040012 R the plate use to suppart ail pump f
15 0B/T93-1987 #8 6 Washer 6 3
16 GB/T6170-2000 E8\6 nut M6 |
17 GB/15781-2000 B#M10%35 bolt M10X35 2
18 CB/T97-2000 #E10 washer 10 11
19 WL25-052000 ARG A connecting plote salder ?
20 (B/T793-1987 #E10 washer 10 6
21 GB/T6170-2000 #8110 nut M10 4
22 WLZ25-055000 A% spring companent 1
23 GB/T889.1-2000 aHERD nut M10 1
24 GB/T9161-2001 AP A T 40%S11 OF jiont bearing 1
25 GB/15782-2000 EI0x40 bolt M10X40 1
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NO. PART NO. % B NAME QUANTITY REMARK
76 GB/T5781-2000 BAM10X30 bolt M10X30 7

27 WL25-053000 ARELRH lhe plate use to connect spring component 1

28 6B,/ T68-2000 A M4X10 screw M4X10 6

29 WL25-070004 BARES QUQ2—10X0.63 filter f

30 WL35-071019 HEREFIGE V3.0723 08 filter element 1

3 WL35-071011 RE S [-084-288 filter 1

32 GB/T5781-2000 BEM10X25 bolt M10X25 7

33 6B,/ T3452.1-1997 OB 24X2.4 o-ring 24X2.4 |

34 WS50-020051 Vilastl Oll pointer black

35 JB/T7941.2-1995 HAFA20 ol mark A20 1 Mk M27X1.5
36 WL25-021000 B A back chassis frame solder 1

37 WL25-040009 Ve S the plate use to suppart air filter f

38 GB/T6170—2000 298 nut M8 7

39 GB/T5783-2000 BHMBX12 bolt MEX17 2

40 WL25-020023 FAR AN sipe clomp 1
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assembly

bonnet
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NQ. PART NO. %% NAME QUANTITY REMARK
1 WL26-025100 FEERL back cover solder ]
2 WS50-090019 DHEIE D—seal 1
3 WL35-020013 i lock staff 1
4 GB/T196-2000 #1817 wosher 12 y)
5 CB/T93-1987 WiE 1) washer 12 3
6 GB/T6170-2000 B2 nut M12 3
7 WL25-025003 TR A the plate use to fix lock staff ]
3 CB/T5781-2000 £I18%25 bolt M8X25 4
9 GB/197-2000 #HE g washer 8 37
10 GB/T93-1987 #E 3 washer 8 23
11 CB/T6170-2000 288 nut M8 17
12 GB,/T2673-1986 BAMBX40 bolt M8X40 2
13 WS50-050008 BE4 lock assembly 1
14 6B,/7889.1-2000 HHIR N8 nut M8 2
15 WL25-025003 EER connecting plate 1
16 WL25-021000 S AR A back chassis frame solder {
17 GB/T5783-2000 BRAMSX 30 bolt N8x30 6
18 WL25-025200 4T hinge 2
19 GB/T170.3-2000 BAMBx25 bolt M8x25 4
20 WL25-025004 B E connecting plate seat 2
21 6B/T97-2000 LN washer 6 11
22 GB/T93-1987 #E 5 washer 0 7
23 GB/T5781-2000 £#M6X16 bolt M6X16 5
24 WL25-025001 IR fiLdx limit plate 1
25 CB/T819.2-1997 THELET MEX16 screw M6X16 2

16




NO. PART NO. % % NAME QUANTITY REMARK
26 WL25-025002 W& the plate use to gore the lock 1
27 GB/T5781-2000 EAM10X 30 bolt M10X30 1
28 GB/T97-2000 #1810 washer 10 8
29 WL25-025400 fRL{ fu 4 distaff use to limit position 2
30 GB/T93-1987 #1810 washer 10 5
31 GB/T6170-2000 BEM10 nut M10 4
3 6B,/ T5781-2000 I 0X35 balt M10X35 |
33 GB/T5781-2000 BRMBX20 bolt M6X20 i
34 GB/T6170-2000 % EM6 nut M6 2
35 GB,/T818-2000 EAM6x60 1
36 WS50-080102 HE 1
37 WS50-080100 A pedal sloder 1
38 WLZ5-024001 fiki 3 protecting plote in front 1
39 WL25-024005 B 27 1
40 GB,/T822-2000 R AELELT MEXI6 screw MBX16 7
4 WL25-024003 & spring 1
47 GB/T3089.1-1982 B4R A6 nut M6 2
43 GB/T70.1-2000 W AR AL AT MBX80 screw MBX80 1
44 CB/T1152-2000 WM 10X oil cup 1
45 JB/T7274.4-1994 EWEF handle 1
46 WL25-024400 TR locking seat of qun 1
47 0B,/T5781-2000 I 10X 35 balt M12X35 )
48 GB,/T97-2000 #H 1 washer 12 4
49 WL25-024100 g e i pedal sloder !
50 WL25-024006 MRS trolley of gun ]
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NO. PART NO, % % NAME QUANTITY REMARK
51 GB,/T5781-2000 EHMBX55 bolt M8X55 1
52 WL25-024004 HE| spring i
53 GB,/T5781-2000 EAVIBY 16 bolt MBX16 6
54 WL25-020800 WAKEPA14161 pedal W
55 WL25-020032 HEAER joint piate f
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rear transmission assembly
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NO. PART NO. % % NAME QUANTITY REMARK
1 WL25-051003 ¢ axle tube 2
2 GB/T70.1-2000 HA AEAELREIM10X 30 screw M10X30 16
3 GB/T894.2-1986 Hsh 845 retainer ring 45 2
4 WL25-031002 fiEsd washer 2
> 6B/T276—94 % 6309 bearing 2
6 WL25-031001 =4 axle tube assembly 2
7 GB/T70.1-2000 W7 A E AR EAM10X 35 screw M10X35 12
8 GB/T9877.1-1988 b3 72x55x12 soaling ring 2
9 WL25-031004 b shaft 7
10 WS50-031015 BEER bolt 10
1 Ws50-031032 AR nut 10
12 WL25-030002 %4 15¢7.00 wheel felloe 2 /DCT-0529A-00
13 WL25-030003 A% TR415 wheel cylinder bleeder screw 2
14 WL25-030001 B 27x8.5-15 wheel tire 2
15 6B/770.1-2000 W AR EAIMI 2X55 screw M12X55 3
16 WL25-031015 Hlk right cover f
17 6B/ T893.2—1986 1 30 ring 3
18 OB/T276-94 % 6208 bearing 4
19 CB/T70.1-2000 W B AR N BXE0 screw M&X60 12
20 WL25-031016 EhE right housing 1
21 WL25-031013 T washer 2
22 WL25-031014 P gear wheel 0
23 WLZ25-0351010 Hibjy washer 4
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Rudi Neumeier
tire


NO. PART NO. % # NAME QUANTITY REMARK
24 WL25-031012 TR gear wheel 4
25 WL25-031011 FHENR differential axle bolt 2
26 WL25-031009 Ml gear wheel 1
27 WL25-031005 KR left caver 1
28 GB/193-1987 #HE1D washer 12 R
29 CB/T5783—2000 FEM12X30 bolt M12X30 8
30 WL25-D31008 At magnel 2
31 WL25-031006 KRk left cover 1
32 JB982-77 HE 14 washer 2
33 WL25-0351007 Bx oil drain plug y)
34 JB7940.2-95 1 45" M10x]1 grease nipple 1
35 GB/T70.1-2000 W7~ AR AR BT M1 2x35 screw M12X35 4
50 CB/T70.1-2000 W7 REAEREAT M12x75 screw M12X75 7
37 GB119.1-2000 % 10x40-B pin 2
38 WL25-031017 gty gear wheel f
39 GB9877.3-1988 WA 50x30x12 sealing ring 1
40 GB/T93-1987 #E 10 spring washer g
41 WL25-031200 Ha#% right brake 1
) 0B /T5783-2000 £ \10X20 bolt M10X20 4
43 GB/16170-2000 £ M10 nut M10 4
44 WL25-031100 Hath a1 brake assermbly frame 1
45 GB/T5785—2000 %1 M10X25 bolt M1OX25 4
46 0B/T5783-2000 #2 M10%30 bolt M1OX30 1
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front transmission assembly
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NO, PART NO. 4 % NAME QUANTITY REMARK
1 WL25-031003 ¥ axle tube 2
2 CB/T70.1—2000 W75 AR R EM10X 30 screw M10X30 10
3 0B/T1894.2-1986 oty E45 retainer ring 45 2
4 WL25-031002 S washer 2
5 0B/T276-1994 A& 6309 bearing 2
B WL25-031001 BER axle tube assembly 9
7 CB/170.1-2000 W7 AR R B 0X35 screw M10X35 12
8 CB/T9877.1-1988 WA 72x55¢12 soaling ring 9
9 WL25-031004 *h shaft 2
10 WS50-031015 LS bolt 10
i WS50-031032 H nut 10
17 WL25-030002 B8 17700 wheel  felloe YA
13 WL25-030003 A% TR415 wheel cylinder bleeder screw 2
14 WL25-050001 BB 27x8.5-15 wheel 2
15 GB/T70.1-2000 W7~ AR AR BMI2X55 screw MI2X55 3
16 WL25-031015 Bk right cover 1
17 0B/T1893.2-1986 58 80 ring 3
18 GB/T276-1994 Gk 62053 bearing 4
19 CB/T70.1-2000 A ARAELEMBX60 screw MBX60 12
20 WL25-031016 BohE right housing 1
21 WL25-031013 T fr washer ?
22 WL25-031014 Fibtiae gear wheel ?
23 WL25-031010 b9 washer 4
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NO. PART NO. 4 % NAME QUANTITY REMARK
24 WL25-031012 TRt gear wheel 4
25 WL25-031011 Ed Tkl differential axle bolt 2
26 WL25-031009 Mt gear wheel 1
27 WL25-031005 EhE left cover 1
28 CB/193-1987 #H 1) washer 12 8
29 CB/T5783-2000 EAM12X30 bolt M12X30 8
30 WL25-031008 W magnet 2
31 WL25-031006 b8 left cover 1
32 JB982-77 #0814 washer 2
33 WL25-031007 BE oil drain plug 2
34 JB7940.2-95 AF 45" M10x1 grease nipple 1
35 CB/T70.1-2000 WA B R REAT M12x35 screw M12X35 4
36 GB/T70.1-2000 W AR EAT M 12475 screw M12X75 7
37 6B119.1-2000 #10x40-B pin 2
38 WLZ25-032001 ESTEn gear wheel 1
39 CB/T9877.1-1988 HH 50x30x12 sealing ring 1
40 6B3452.1-92 OMEHE 80x3.55 o-ring 1
41 WL25-032002 & cover 1
47 CB/T93-1987 $B 10 washer 10 4
43 6B/T5783-2000 B4 M10X25 bolt M10X25 4
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engine assmbly
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NO. PART NO. 4 % NAME QUANTITY REMARK
1 WL25-041200 REEAY woter—radiotor 1
2 GB/T6170-2000 ZEMB nut M8 20
3 (GB93,/T193-1987 #E 8 washer 8 33
4 6B ,/T97-2000 ¥ 8 wosher 8 )
5 WL25-041300 BESAK silent block 4
6 WL25-041100 TRESH leading wind cover solder 1
7 GB/T6170-2000 ZEM12 nut M12 1
3 GB/T93-1987 #E 1) washer 12 23
9 6B /T5287-2002 $E 1) washer 12 24
10 GB/T5783-2000 BEM12X35 bolt M12X35 9
1 JB/7Q4440-86 Wik 0538 clampe 2
12 JB/7Q4440-86 HE35-5] clampe 7
13 6B /T5781-2000(M8x25) EM\BX 5 bolt MBX25 4
14 WL25-040001 ke hose 1
15 WL25-040014 KA, 403D—11 diesel engine 403011 1
16 WL25-043000 WEBIELM silencer solder 1
17 WL25-040600 HAERAY bracket 1
18 WL25-040200 R tube W
19 WL25-040900 st exhaust pipe 1
20 08 /T5783-2000 1 0X30 bolt M10X30 1
2 GB/T97-2000 B0 washer 10 2
22 CB/T93-1987 #H10 washer 10 1
23 GB/T6170-2000 ZEMI0 nut M10 1
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NO. PART NO. %% NAME QUANTITY REMARK
24 WL25-040006 EHE block f
25 WL25-040005 WEE clampe 1
26 6B/T5783-2000 B#M1 2x30 bolt M12x30 8
27 WL25-040300 EATIBE S front—right bracket f
28 WL25-040700 Tichb ik flange 1
29 WL25-040007 TSR AT 6
30 GB/T5781-2000 ERNBX55 bolt M8X55 2
31 GB/T5781-2000 EHMBX 35 balt MBX35 2
32 GB/T5783-2000 M1 2X40 bolt M12X40 4
33 WL25-040500 A1 back bracket )
34 WL25-040002 Fi hose 1
35 6B/T5781-2000 ERMBX20 bolt M6X20 4
56 GB/T97-2000 40 o washer 6 4
37 GB,/T93-1987 #H 5 washer 6 4
38 GB/T6170-2000 £H6 nut M6 4
39 WL25-040003 R A E hose f
40 JB/7Q4440-86 iE44-64 clampe 3
41 WL35-050002 FURAR Jie rubber mat use to absorb wind 1
47 WL25-040013 BRE KWIDI9AS filter I
43 WL25-040028 HERIES K1019 filter f
44 WL25-040400 GEZEEA Y front—left bracket f
45 WL25-044000 s Rt bracket |
46 GB/T70.1-2000 K~ AB AR MEXT0 screw M8x70 f
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NO. PART NO. % NAME QUANTITY REMARK
47 WL25-040800 B loose flange 1
48 CB /T5H781-2000 ERMBY30 balt M8X30 5
49 WL25-090017 B load line 1
50 0B /T5781-2000 ER5X16 bolt MBX16 1
51 WL25-070041 HER 42R28D purmp 1
52 GB/13452.1-92 OB %4 Hp82.5X2.65 0-ring 1
53 WL25-070040 WER SNP2 /11DSC06 pump i
54 GB,/170.1-2000 WS A AR EAT MaX 25 screw MBX25 2
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frame assembly
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NO. PART NO. % NAME QUANTITY REMARK
f WL25-080007 FEE spring 1
2 CB/T5781-2000 BMBX20 balt M8X20 4
3 WLS0-082000 B brake with handle 1
4 GB /T97-2000 & 8 washer 8 8
5 GB/T93-1986 #E 3 washer 8 8
6 CB/T6170-2000 EEIVE nut M8 8
7 WL25-051000 B et seat frame solder I
8 GB/T97-2000 #R6 washer 16 2
9 GB/T193-1987 $H16 washer 16 2
10 GB/T5785-2000 28 M16%70 bolt M16X70 2
i WL25-050004 B SC3 seating |
12 WL25-054000 FHREEa handle cover solder I
13 6B/T93-1986 #8 6 washer 6 {9
14 GB,/T97-2000 #8 6 washer 6 14
15 CB/T5783-2000 ZEM6X12 bolt M6X12 17
16 WL25-050001 RAE ingulf wind window 2
17 6B /T91-2000 FL% 2.5%20 pin 2.5X20 2
18 WL25-050005 ] shaft 2
19 B /7889.1-2000 H4EEMG nut M6 2
20 CB/T70.1-2000 Wi~ B KL 44T M6 X35 screw M6X35 2
21 WS50-050004 Bt Flastic Block 1
22 GB/T5783-2000 Z2M6X16 bolt M6X16 4
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diesel ol system

engine

o

engine
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NO. PART NO. & f NAME QUANTITY REMARK
1 WL25-070024 W A ek Fuel Tank Connector

2 JB /70444036 e fin3~012 clamp 1

3 WL25-040021 B ke pipe 1 W5 L=700mm
4 WL25-040024 WibtginE 09GE thick filter 1

5 GB/T97-2000 #ES washer 8 ?

6 GB/T93-1987 HEg spring washer 8 2

7 GB/T5783-2000 BAMBX16 bolt M8x16 1

8 JB/7Q4440-86 g1 0~916 clamp 9

9 WL25-040023 WAGE A pipe 1 Ws8  L=50mm
10 WL25-040025 MAEAHE ROBUTE air—oil separator 1

11 GB/T70.1-2000(M8x45) BEMBx45 screw M8Xx45 ]

12 WL25-040026 it i pipe 1 HEsE  L=150mm
13 WL25-070023 Wbk Fuel Tank Connector |
14 (B /T5783-2000 EAM6x16 bolt M6x16 2

15 6B,/T95-2000 ¥ washer 4

16 B/T93-2000 G spring washer 2

17 GB/T6170-2000 /6 nut M6 2

18 WL25-040022 RS pipe 1 WEe3 L=700mm
19 WL25-040027 puiEd fuel pump 1

20 WL25-040018 HR e pipe 1 WiEgg  L=500mm
21 GB/T6170-2000 REM10 nut M10 2

22 GB/T93-1987 2810 spring washer 9

23 WL25-040019 kg PS HhB36B130 fine filter 1

21 6B,/T95-2000 “E0 washer )

75 GB /757832000 BN 30x10 boltM30x10 2
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NO.

PART NO.

£ ¥

NAME

QUANTITY

REMARK

26

WL25-040020

Sl YR B AL

pipe

]

WEgS  L=350mm
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lifting  hydraulic  system
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NO. PART NO. & % NAME QUANTITY REMARK
f WL35-071002 411 61859BC multiway  valve 1

2 WS50- 071604 EAB 14.7X18.9X1.5 E-Ring 14.7x18.9x1.5 6 WD-BO6

3 WS50-072027 FhREX screw coupling 6 GE12LR3/8EDOMDA3C

4 WL25-070048 SRIRRE hose 6 p10x11-1850 K&

5 WL25—070020 2818 nut g

6 WL25-070009 WEERE screw coupling 7 S6C—18LN

7 WL25-070059 Rk hose 2 ¢10x1-1000 XA
8 WL25-070049 Hban e hose 1 gl0xIl  L=1380 KK
0 WL25-070018 FE i AR hose 2 p10xI-1000  90°x#
10 WS50-071069 =ik screw coupling 2

i WL25-070017 B i B hose 4 010x01-800 K&
12 0B/T3452.1-1992 OHE10.0x1.5 0-Ring 10.0x1.5 1

13 WS50-072032 THAE ALK S joint 8 WEE12LM18X1.50MDA3C
14 GB/T70,1-2000 #4640 balt 4

15 WL25-070013 #4020 pipe clamp 4 20

16 L35-070021 SRR screw  coupling 1 M18x1.5 ( —XHH)

17 S50-072024 HERP A screw  coupling 1 GE12LM18X1.5EDOMDA3C
18 S50-071607 EAE 15.7X20.9X1.5 E-Ring 15.7x20.9x1.5 2 Wp-M18

19 WL35-071012 FRIRQUH—1ONL globe valve 1

20 L25-070025 AR £KE hose 1 p10xI-820 90°xE
21 L35-070023 Rt 18 screw  coupling 7 6C9—18LN

22 0B/T3452.1-1992 OME: 1532 4 0-Ring 15.3x2.4 8

23 1 35-070500 pE st lock cylinder W

24 125-070028 WP RLEE hose 1 #10x-900  90°xE
25 WS50-071068 ARk quick caupler joint 2 CE12LR1/2EDOMDA3C
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NO. PART NO. % B NAME QUANTITY REMARK
26 WS50-071605 EHE 18.5X23.9X1.5 E-Ring 18.59X23.9X1.5 2 WD-B08

27 WL25-070021 ki hose 2 #10x1-1500  90°x&
28 GB/T70.1-2000 BAMEx60 bolt 4

29 WL25-070014 Ex38 pipe clamp 4

30 WL25-070033 Faitzs Lk PVI2CASE Quick—change Connector (female) b

31 WL25-070036 TR EELERE Bal TMIoL Quick—change Connector (female) Screw Cap| 2

32 WL25-070300 ftih tumn cylinder 1

55 WL25-070019 Bt ElE hose 1 $10xII-1700  90°xE
34 WL25-071001 R YT w:Eal sealing ring 1

35 WL25-071002 A b sedling ring 2

36 WL25- 071003 b ST E sealing ring 1

37 WL25-070200 Kbk lift cylinder 2
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NO. PART NO. B NAME QUANTITY REMARK
1 WS65-072021 FERGE =8 jiont solder 1 FL18/08/18LOMDASC
2 WL25-070051 AR HE hose 1 $13x11-500 K&

5 WL25-070006 1 /2% B rdiator hollow holt 2

4 WS50-071610 FHE 23.9x29.2X1.5 E-Ring 23.9x29.2x1.5 4 WD-B12

8 WL25-070900 L Bl R A screw  coupling i

B WL25-070034 EENEAC3 /8 1

7 WS50-071605 EHE 18.5X23.9X1.5 E-Ring 18.5x23.9x1.5 B WD-MO8

8 WL25-070008 el RSN 1

9 WL35-071001 #HH1006223 steering system !

10 WL25-070007 ENERGS /3 rdiator hollow holt 2

1 WL25-070050 Hmibti R hose 1 p10xI-450  90°x X
12 WL25-070039 i B hose 1 p10x1-900  90°xZ
13 WL25-070400 ETE ST ST screw  coupling 1

14 WL25-070045 SRR hose 1 p13x11-1300 RE
15 WL25-071100 G E Ak jiont 1

16 WS65-072009 ekt screw  coupling 1 GE15LR3/8EDOMDAIC
17 WS50-071604 EHE 14.7X18.9X1.5 E—Ring 14,7x18.9x1.5 1 WD-B06

18 WL35-071002 b5 61859BC valve 1

19 WL25-070044 WEREL s nut 4 BC—14

20 WL25-070016 WEBCEN hose 1 p6x1-600 MEA

21 WL25-070043 B jiont 3

22 WS50-071546 MEELBETA jiont 4 1621.10.76

23 0B /T5781-2000(M8x20) EBM8X20 bolt M8X20 9

24 CB/T33-1987(8) #H 8 washer 8 2

25 CB/T97-2000(8) #E g washer 8 )
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NO.

PART NO. 4 i NAME CUANTITY REMARK

26 WL25-020200 R mgER back steering hinge bolt 1

27 WSH0-072032 R A8 screw  coupling 2 WEET2LM18X1.50MDA3C
28 WL50-070018 EAE A jiont 1

29 WL35-070024 Sl = AR screw coupling 1

30 WL25-070026 i hose 1 p6x1-620 HE

31 WL50-070017 e jiont 1

32 WL25-070100 vapikad driver  cylinder 1

33 WL25—-071004 bRl ol sedling ring :

34 WL25-070005 BRI hose 1 P6x[-1200 K&

35 WL25-D70022 G3/85NEk hallow 2
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NO. PART NO. 5 # NAME QUANTITY REMARK
1 WL25—-042000 WHRELR ol cooler 1

? NS50-071611 FAE29.7X35.7X1.5 F-Ring 29.7x35.7x1.5 4 ND-B16

3 WL25-071200 HBhh e e ot hose 1

4 WL25-070031 HAREQEH radiator hollow holt 2

5 WL25-071300 B Dok screw  coupling 1

6 WL25-070052 HER BRRE hose ! @16xI[-800  90°x90°x90°
/ WS50-071023 Rk screw  coupling 1 GE18L7/BUNASC

B CB3452.1-92 OWE 19.18x2.45 O-Ring 19.16x2.46 9

9 GB3452.1-92 0% B 23.47x2.95 0-Ring 25.47x2.95 4

10 WL25-070054 RE T RALREL screw coupling 1

1 WL25-070053 WBETTRWDKASA temperture switch 1

12 WS50-071018 HEFRA. BOEX screw coupling f

15 WL25-070012 HERR WiE hose 1 p19x 1 -1050  90°x®
14 WL25-070055 FEEFAE Kk screw coupling 7 WEE22S1 1/16UNFOMDA 3C
5 WL25-070041 #ER 42R28D pump *

16 WS50-071609 FAE 19.6X24.3X1.5 E-Ring 29.7x35.7x1.5 1 WD-B06

17 WS65-072003 KBk screw  coupling 1

18 WL25-070500 REHTERNE RS screw  coupling 1

19 WL25-D70600 R RIS screw coupling 1

20 WS50-072128 IS DK K screw coupling 1 GE22LR3 /4EDOMDA3C

21 NS50-072123 (LB screw coupling 1 GE15LR3/4EDOMDA3C

22 WS50-071610 EAE 23.0%20.2X1.5 E-Ring 23.9x29.2x1.5 2 WD-B12

23 WS50-071602 FAE9.8)X14.4X1.5 F-Ring 9.8x14.4x15 1 WD-M12

24 WL50-070020 F 3 A7 Bk o screw coupling 1

25 WL35-071011 R E - 0B4 - 288 filter
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NO. PART NO. 4 7 NAME QUANTITY REMARK
26 WL25-070004 ZAKER QUQ2-10x0.63 filter 1

27 WL25-071350 SHRE R E hose 1 $13x[-900 KH

28 1}S65-072009 L screw coupling 1

29 WS50-071604 EAE 14.7X18.9X1 5 E-Ring 14.7x18.9x1.5 1

30 WL35-071002 4% 61859BC multiway  valve W

31 WL25-070002 G AR hose 1 g16x1-2000 K&

32 WL25-070046 TR EABELE30 screw coupling 1 WEE22LM 30X2EDOMDA3C
33 CB3452.1-92 OB 26.5x3.0 o-ring 1

34 WL25-070047 Tk OMS200 hydraulic motor 2

35 WS50-071089 e ok serew coupling 2 GEOBLREOMDASC

36 WS50-071603 FAE 11.6X16.5X1.5 E-Ring 11.6x16.5x1.5 2

37 WL25-070035 SR DA hose 1 f#19xN-700  90° X

38 WL25-070056 Dkt screw  coupling 4 GE22SR1/2EDOMDA3C(1DB- 30-08WD)
39 W550-071605 FAE 185x23.9x1.5 E-Ring 18.5x23.9x1.5 4 WD-B08

40 WL25-070032 LIRS hose 1 #6x1—1300  90°x90°x90°
41 WS50-071025 ZHER K screw coupling 1 ETO8LOMDA3C

47 WL25-070030 [ERAIN: hose 1 B6x1-950  90°xH

43 WL25-070038 HER BRI ST hose 1 @19xV-1150 K&

44 WL25-070057 Eb i hose 1 pI9xV-1050 W¥

45 WL25-070001 WRFR A hose f p19x1-700  90°x¥

46 WL25-071500 RobtER R et screw coupling 1

47 WS65-072008 Y REhEX screw  coupling 1 CE22L7 /8UNFOMA3C

48 GB3452 1-92 O E 19.18x2 46 o-ring 2

49 WL25-070040 #8% SNP2 /11DSC06 pump 1

50 WL25-070051 TR b bE hose 1 $13x11-500 RH
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NO. PART NO. 4 % NAME QUANTITY REMARK

51 WS50-0720358 G BE TR S K screw coupling | GE15L7 /BUNFONDA3C

52 WL25-070058 HEF B e hase 1 p13x1-1900  90°xH

53 GB3452.1-92 O 11.89x1.98 0-ring 1

54 WS50-071015 Dk Bl 3k screw  coupling 1 GEOBLI/16UNFOMDA3C ¢ 1C0-14-06)
55 WL25-070011 WE R [ hose 1 ¢6x1[-450 KA

56 WL25-070044 MR nut ] BC-14

57 WL25-070043 ME L Jiont ]

58 WS50-071546 MESABETA jiont | 1021.10.76

59 WL25-070057 = wla g Shi screw  coupling |
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NO. PART NO. % NAME QUANTITY REMARK
1 WL25- 080012 W the plate use to adjust speed 1
2 GB/T97.1-2000 % 6 washer B 3
3 GB,/T91-2000 FO% 1.6X16 pin 1.6X16 9
4 0B/T882-1986 Wi 6X22 shaft BX22 7
5 CB/T818-2000 £4aM4x20 balt M4X20 2
6 GB/T93-1986 #El washer 4 2
7 6B/T97.1-2000 HEY washer 4 7
8 B /761702000 B4 |4 nut M4 2
9 WL35-023017 K brake tie line shaft 1
10 WL50-082000 FHakH brake with handle 1
11 WL35-023019 FHTEE hand  brake sleeve 1
12 WL25-080003 FHHL, broke cable with handle 1
13 GB/T97.1-2000 48 8 washer 8 13
14 CB/93-1986 #H 8 washer 8 7
15 GB/T6170-2000 2418 nut M3 10
16 G8/T5783-2000 RMBX25 balt MBX25 6
17 WL25-080004 TS gun cable i
18 CB/T889.1-2000 BHE M8 nut M8 4
19 SIBTK HASIBTK bearing 3
20 WL25-080001 it bolt 1
21 WL35—-031507 HAMHE KNOTT 101719.02 right brake 1
22 GB/T5783-2000 REM6X16 bolt M6X16 9
23 CB/93-1986 #Eo washer 6 )
24 GB/T5783-2000 £8X 30 balt MBX30 9
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NO. PART NO. B NAME QUANTITY REMARK
25 WL25-020018 B lever 1
26 GB,/T6170-2000 ZHEEMB nut MBL 1
27 SILBTK WASILBTK bearing 1
78 B /T1152-2000 W10 1 ail cup 1
79 WL25-080007 Vi brake cable with foot 1
30 GB,/T882-1986 Y 8X02 shaft 8X22 !
3 GB,/T91-2000 FO% 2X20 pin 2X20 1
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NO. PART NO. % ¥ NAME QUANTITY REMARK
1 WL25-080019 BYFH control handle 1
2 WL25-080005 i nut 1
3 68,/T6170-2000 £8M10 nut 1
4 WL25-080008 FRE AT hand lever grip 1
5 w0590 ks FHWL35080005 | rubber sleeve 1
6 GB,/T6170-2000 ERM12 nut 1
7 6B/T93-1986 $#E1) washer 3
8 GB/T95-2000 1Y) washer 3
9 WL35-071002 SHR 61859BC multivay  valve 1
10 GB/T5780-2000 EM12x45 bolt 1
1 WL25-080011 WEFHEE handle rubber sleeve ]
12 WL25-080010 MAF4g lever 1
13 GB/T6170-2000 £HE)13 nut 1
14 CB/T93-1986 #[Eg washer 1
15 GB/T95-2000 BES washer 1
16 GB,/T6170-2000 16 nut M16 1
17 6B/T97-85 £H1p washer 16 :
18 WL25-081200 THE steering wheel 1
19 WL25-081100 £RRA lever 1
20 GB/170.1-2000 241 0x30 bolt M10X30 8
21 6B/T 5283-1985 YA ST2.2 bolt ST2.2 3
22 WL35-081003 B4R plate 1
23 WL35-081002 5% insulator 1
24 GB,/T893.1-86 ARLE 37 retainer ring 37 1
25 WL35-081005 JEf isolation bush 1
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NO. PART NO. % % NAME QUANTITY REMARK
26 CB/T894.1-86 HENE 20 setainssTang 20 1
27 CB/T276-1994 FHH4& 619047 bearing ]
28 WL25-081001 $ER T the staff use to control orientation ]
29 WL35-081004 i plate 1
30 GB,/T93-1986 #E10 washer 8
3 WL25-080020 Hora A turning plate 1
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NO. PART NO. % NAME QUANTITY REMARK
W GB/T802-1988 L83 nut M8 3
2 6B/T93-1986 #H8 washer 3
5 GB,/T95-2000 #E] washer 6
4 6B /T5783-2000 M8 20 bolt 1
S WL25-102000 TR front protection plate welding 1
6 WL25-100001 B glass 1
7 GB/T5783-2000 EM10%75 bolt 4
8 6B,/ T95-2000 “E10 washer 8
9 CB/T93-1986 #E10 washer 4
10 B /T6170-2000 SEM10 nut M10 4
11 WL25-101000 BUELE safety roof driver 1
12 WL25-100002 B4 sponge 1
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NO. PART NO. % NAME QUANTITY REMARK
f WS50-102101 EXTX JK413 ignition  switch 1

2 WL35-132105 WIRR X electromagnetic power 1

3 WL25-091101 Fhi 56093-MFZ battery W

4 WS50-104306 RHREZ BX2011C-504 fuse 1 S0A
5 WS50-104301 #B#£ BX2011C-10A fuse 2 10A
6 WL35-133101 440% 7LZBIOOK-FW cluster gauge 1

7 WL25-040027 R fule  pump 1

8 WS50-104305 BHREZ BX2011C-30A fuse 1 S0A
9 WS50-102102 BHFX K931 light  switch 1

10 WS50-103301 BT crystal light 4

11 WS50-101202 WL battery line cathode clampe ]

12 WL35-133105 g S2RY1201 fule  meter 1

13 WL25-040016 Wt A ETBRC493 fule  sensor 1

14 WL35-132103 E 2k 5153 brake  switch 1

15 WL25-094101 B 1090842 processor 1

16 WL25-020800 HA KEPA14161 brake padel 1

17 WS50-104303 TRl 2 BX 20110~ 20A fuse 1 20A
18 WS50-103307 B DL1258 /12VH horn W

19 WL25-070053 BEF* temperature switch I

20 WL25-045000 B RRE A ol cooler ]

21 WL25-080018 U left instrument crust 1

22 WL35-080007 FaEs cluster gauge  case 1

23 WL35-134107 fRB48 BX2091 1 fuse box 1

24 WL25-080001 EwEgRE cluster  gauge  sleeve 1

25 WL35-040001 4 battery negative line |
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NO.

PART NO.

%%

NAME QUANTITY REMARK
26 WS50-101201 WA battery line anode clampe 1
27 WL35-134101 B3 KK M4 relay 5
28 WS50-104102 Tt 0 M7 relay 1
29 WL35-132201 EATFX 0166-40702-1-026 pressure  switch 1
30 WS50-103204 T4 RAT AD16-16E warm—up indication lamp 1
31 WS50-103203 EEBTI ADI6-16E hydraulic ofl filter tell—tale
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NQ. il color
@ B50 Black 50

@ #2115 Yellow blue 1.5
©)] %25 Yellow 2.5

@ 44 Red 4

® H£0.75 White blue 0.75
® 82.5 White 2.5

@D £410.75 Black red 0.75
B0.75 White 0.75

@ #40.75 Pink 0.75

%0.75 Creen 0.75

D) %075 Grey 0.75

@ %2075 Grey blue 0.75
I %2075 Yellow blue 0.75
#2075 Yellow black 0.75
® #40.75 Yellow red 0.75
#40.75 Yellow white 0.75
a 210,75 Blue white 0.75
KA 0.75 Grey white 0.75
20.75 Black 0.75
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